
 

 

C IDEMCO  

TECHNOLOGICAL  RESEARCH CENTRE  
Tests Laboratory 

  Bº Lasao, Area Anardi nº 5     Tel.: 943-816800 
  P.O. Box 134      Fax.: 943-816074 
  20730 Azpeitia  Guipúzcoa (SPAIN)    E-mail: cidemco@cidemco.es  

 

 

TTEST EST CCERTIFICATE ERTIFICATE   
 

C O M P A N YC O M P A N Y   AKABA, S.A. 
   

A D D R E S SA D D R E S S   Kale Nagusia, 56   20160 Lasarte (GIPUZKOA) SPAIN 
  

C E R T I F I C A T E  N .C E R T I F I C A T E  N .   6253 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

DATE OF ISSUE: 27th March 2000 

 
This certificate is only valid if attached to the test report of the same number, where the results of each test are 
quoted.  

 
These results only refer to the sample(s) tested in this laboratory on the above mentioned date and do not of 
themselves impute to any long-term characteristic of quality in their production.  

 
ACCREDITATIONS: 

 

 
 

N º  3 4 / L E 0 2 4  

Nº 34 / L E 1 6 2  
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  MEMBER OF: 
 
 
ENAC  
(National Entity for 
Acreditations) 
 
 
 
ASEFAVE 
(Association of windows 
manufacturers) 
 
 
 
FEDIT 
(Association of Technological 
innovation Entities) 
 
 
 
AETEPA 
(Association of Specialists in 
Paint  and related materials) 
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«GORKA ALUMINIUM» 
 
 
 
TESTS CARRIED OUT AND RESULTS  

 
 

 
TEST RESULT 

Leg strength test. Front application. 
Static, in accordance with ANSI BIFMA 

x5.1, section 19 
PASSED 

Leg strength test. Side application. 
Static, in accordance with ANSI BIFMA 

x5.1, section 20 
PASSED 

 
 

 
 


